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-13.00 -11.75 -1.75 -3.75 0 0.25 1.50
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66+686.40 82.482 /B?—Nl;_\ % 82.567 82.642 82.647 82.772
(o
66+691.20 82.461 B82.621 82.626 82.751
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Concrete Cubes Compressive Strenth

SlaSall dgzd il il
Code SAM-CP 0100
Cement Content / Type 450 { opc From 66+696.00
LOCATION
Characteristic Strenth
[KG/CM 2) at 28 days A0 kglemz To 66+652.80
Test Results & Calculations :
’ Weight | Deniste Average
No Casting Date Test Date Age (days) | MIXER KG) | (t/m3) Load (KN) (KG/CM2)
1 A 8450 2,516 200 408
2 2023-08-20 2023-09-27 7 A 8539 2.530 953 432 i
3 A 8415 2.493 996 451
Technical Report About Flexture Strength
elized| dgoe)  aa)l o83
{ Required Strength KG/CM2 ] 43 At 28 Days
Admixture Type masterglenium 118
Cement Content/Type I 420 KG/M2 / CEMI 42.5N
Results :
Simernios Denisty |The Flexture load| Flexture Strength A
Enis e Flexture lo ure en VErage
e Seton . o Hight | width | Span e (Gm/cm3) (KN) (KG/CM2) (KG/cmz)
1 15 15 60 31561 2338 a2 57
2 2023-09-20 2023-09-27 7 15 15 60 31647 2344 39 53 55
3 15 15 60 29596 2.192 a0 54
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Concrete Cubes Compressive Strenth
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Code SAM-CP 100
Cement Content e 420/
i Sont m{ Typ opc i From 66+652.80
(KG/CM 2) at 28 days 400 kg/cm2 To 66+696.00
Test Results & Calculations :
" Weight | Deniste Compressive strenth Average
d MIXE

No Casting Date Test Date Age ( days) R (KG) | (r/m3) Load (KN) (KG/CM2) (KG/cM2)

1 A B504 2.520 1090 494

2 20/03/2023 18/10/2023 28 A 8336 2.470 1138 516 497

3 A 8529 2.527 1063 482

Technical Report About Flexture Strength
sl dg=d aa)l il
Admixture Type X-CALIBUR -WR20 |_Required StrengthKG/CM2 | 43 [At28 Days |
Cement Content/Type | 420 KG/M2 / CEMI42.5N |
Test Results : _
Dimenti Denisty |The Flexture load Flexture Average

" ks i Ten o Age ( days) [T width | span | o™ | (Gm/cm3) (KN) Strength (KG/CM2)

1 15 15 60 31152 2.308 60 82

2 20/09/2023 18/10/2023 28 15 15 60 31877 2.361 59 80 84

3 15 15 60 31672 2346 &7 91
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Concrete Design Level - 7
Stati Cap at Left Side PG Right Side Cap at
ation
-13.00 -11.75 -7.75 -3.75 0 0.25 1.50
66+696.00 82,441 82.366 82.446 82.526 82.601 82.606 82.731
L [ [Tiooh I
66+700.80 82.420 82.345 82.425 82.505 82.580 82.585 82,710
b B SR ulll| . AL } i
Ysook |TT o S ~T/00 L
66+705.60 82.400 82.325 82.405 82.485 82.560 82.565 82.690
A 00 &
66+710.40 82380 82.540 82.545 82.670
T 003
66+715.20 82.360 82.520 82.525 82.650
o 4
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2 .
P /
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by ocid-t,o0h) Lo
66+729.60 82.305 82.230 82.310 82.390 82.465 82.470 82.595
Y100 A 007 L— “+ 100 2.
66+734.40 82.289 82.214 82.294 82.374 82.449 82.454 82.579
o0 | 4 00 %
66+739.20 82273 82.198 82.278 82.358 82.433 82.438 82.563
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__,i..‘ + D £ ’?.,
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66+753.60 82.230 82.390 82.395 82.520
X002
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Concrete Design Level
Stati Cap at Left Side PG Right Side Cap at
ation
-13.00 0 025 1.50
|
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T |
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——
ok H - ] §
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Concrete Cubes Compressive Strenth

OlaSall dgod ad)l Al
Code SAM-CP 0101
Cement Content / Type 450 / opc From 66+811.20
LOCATION
Characteristic Strenth
(KG/CM 2) at 28 days 400 kg/cm2 To 664696.00
Test Results & Calculations -:
" Weight | Deniste Average
D Test Dat Age(d MIXER Load (KN
No Casting Date est Date ( days) «G) | tv/m3) ad (KN) (KG/CM2)
1 A 8523 | 2525 988 448
2 2023-09-23 2023-09-30 7 A 8350 | 2.474 a7 424 420
3 A 8525 2526 854 387
Technical Report About Flexture Strength
el dg=ed aall 83l
| Required Strength KG/CM2 ’ 43 At 28 Days
Admixture Type masterglenium 118
| Cement Content/Type ‘ 420 KG/M2 / CEMI 42.5N
Test Results :
el Denisty |The Flextureload| Flexture Strength A
ure loal Xture Verage
No Casting Date Test Date Age | days) . - . Weight (Gm/cm3) (KN (KG/cm2) (KG/cM2)
1 15 | 15 60 30796 2281 41 56
2 2023-09-23 2023-09-30 7 15 15 60 31463 2331 38 52 55
3 15 15 60 29788 2.207 42 57
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Concrete Cubes Compressive Strenth
OlaSall dgze  adll 4831
Code SAM-CP 101
tent/ T 420
Cementﬂ ior:‘ er:re n{ ype / opc P From 68+696.00
{KG/CM 2) at 28 days 400 kg/em2 To 68+811.20
Test Results & Calculations :
. Weight | Deniste Compressive strenth Average
d MIXER N
No Casting Date Test Date Age (days) Ka) | (r/m3) Load (KN) (KG/CM2) (KG/cM2)
1 A 8346 2.473 1174 532
2 23/10/2023 20/11/2023 28 A 8305 2.451 1179 534 534
3 A 8442 2501 1182 535
Technical Report About Flexture Strength
el ug=dd (aadl p,aall
Required Strength KG/CM2
Admixture Type X-CAUBUR -WR20 [ Requi gth KG/ | 43 |At 28 Days
Cement Content/Type | 420 KG/M2 / CEMI 42.5N
Test Results :
Dimentions < Denisty |The Flexture load Flexture Average
No Casting Date Test Date Age (days) et T Wiath | span | Vo8™ | (am/cma) (KN) Strength (KG/cMm2)
1 15 15 60 | 31044 2.300 63 86
2 23/10/2023 20/11/2023 28 15 15 60 | 32224 2.387 60 82 85
3 15 15 60 | 31600 2341 64 87
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Concrete Design Level

] Cap at Left Side PG Right Side Cap at
Station P P
-13.00 -11.75 -7.75 -3.75 0 0.25 1.50
66+811.20 82.129 82.05 82.134 82.214 82.289 82.294 82.419
S
e L ) ’\'jr:‘
66+816.00 82.126 82.051 82.131 82.286 82.291 82.416
N 3
66+820.80 82.124 82.049 82.129 82.284 82.289 82.414
_-’-_--h'
5y 1 - -
66+825.60 82.122 82.047 82.127 82.207 82.282 82.287 82.412
g Ry
PA2O
66+830.40 82,121 82.206 82.281 /,—ﬁ.agi 82.411
e : ]
S A (\‘\'-' _J!}y:‘
66+835.20 82.121 82.206 82.281 82.286 82.411
T 3 £
66+840.00 82,122 82.047 82.127 82.207 82.282 82.287 82.412
n
v é A 002
66+844.80 82.123 82.208 82.283 82.288 82.413
Lo -— ‘:I_—c"""
66+849.60 82.125 82.210 82.285 82.290 82.415
o] )
{ A e lal
66+854.40 82.128 82.213 82.288 82.293 82.418
- ,::r”:;’:
66+859.20 82.132 82.292 /'B;‘ig? 82.422
‘\..J‘-, )
66+864.00 82.137 82.297 82.302 82.427
66+868.80 82142 82.302 82.432
66+873.60 82.148 82.308 82.438
66+878.40 82.155 82.315 82.445
66+883.20 82.163 82.088 82.168 82.248 82.323 82328 82.453
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Concrete Design Level
el Cap at Left Side PG Right Side Cap at
won
-13.00 -11.75 -7.75 -3.75 0 0.25 1.50
—r/o8% | -, ook Lo 00 é
66+888.00 82.171 82.096 82.176 82.256 82.331 82.336 82.461
4,003 |F005 | 4 po0f I
66+892.80 82.181 82.106 82.186 82.266 82.341 82.346 82471
/ - - 343 < [} = ’
L= l P ‘ gt
66+897.60 82.191 82.116 82.276 82.351 82.356 82.481
e 'l i J—
- ‘I 191 -!‘2 et
66+902,40 82.202 82.127 82.287 82.362 82.367 82.492
Y00 \*,,;
66+907.20 82213 82373 82.378 82.503
.
+J po D
66+912.00 82.226 82.386 82.391 82.516
Lo
66+916.80 82.239 82.164 82.244 82.324 82.399 82.404 82.529
e -
: - -7 ’
66+921.60 82.253 82.178 82.258 82.338 82.413 82.418 82.543
—_—
{000 (42 al e ,’.-‘\",')} bl
66+926.40 82.268 82.193 82.273 82.353 82.428 82.433 82.558
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Concrete Cubes Compressive Strenth

SluaSall dgand 281 43,83

/ &8s

Code SAM-CP 0102
Cement Content / Type 450 / opc From 66+926.40
LOCATION
Characteristic Strenth
(e S 24 i 400 kg/cm2 i To 66+811.20
Test Results & Calculations :
. Weight | Deniste Average
Test D days) | MIXER Load (KN
No | CastingDate est Date Ma it (KG) | (1/m3) (KN) (KG/cm2)
1 A 8402 2.489 1003 454
2 2023-09-28 2023-10-01 7 A 8470 | 2510 1139 516 a1
3 A 8450 | 2.504 978 443
Technical Report About Flexture Strength
sboi dgoed léiJl pyadl|
‘ Required Strength KG/CM2 | 43 At 28 Days |
Admixture Type masterglenium 118
Cement Content/Type | 420 KG/M2 / CEMI 42.5N I
Test Results : )
b Denisty |The Flexture load| Flexture Strength A
n & Flexture loal ure en VEerage
N Casting D Test Da Age(d
b sting Oate e BeLOR) ene | wiath | span | o | (GM/cm3) (KN) (K6/cM2) (KG/cm2)
1 15| 15 60 30358 2249 38 52
2 2023-05-24 2023-10-01 7 15 15 60 30260 2281 43 58 54
3 15 15 60 31512 2334 39 53
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Concrete Cubes Compressive Strenth
OlaSoll dgzmd (aa)l 4 a3l
Code SAM-CP 102
Cement Content / Type 420/ opc From 66+811.20
Uﬁmrmmh z lm“oN
| (KG/CM 2) at 28 days 400 kg/cm To 66+926.40
Test Results & Calculations :
: Weight [ Deniste Compressive strenth Average
Test Date d MIXER
No | Casting Date est Da Age ( days) kG) | (r/mz) | Load (KN) (KG/CM2) (kG/cMm2)
1 A 8382 2.484 1223 554
2 24/09/2023 22/10/2023 28 A 8447 2.503 1222 554 555
3 A 8446 2,503 1233 559

Technical Report About Flexture Strength
el g ($all pyazll

Admixture Type

X-CALIBUR -WR20

[ Required Strength KG/CM2 |

43  |At 28 Days

Cement Content/Type | 420 KG/M2 / CEMI42.5N |
Test Results :
Dimenti Denisty |The Flexture load|  Flexture Average
. e i T Age (days) it T width | span | OB | (am/cmz) (KN) strength (KG/cM2)
1 15 15 60 | 32106 | 2378 58 79
2 24/09/2023 22/10/2023 28 15 15 60 | 31919 | 2364 58 79 80
3 15 15 60 | 322 | 2300 60 82
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Concrete Design Level . S i
\ Stati Cap at Left Side PG Right Side Cap at
ation
-13.00 -11.75 -7.75 -3.75 0 0.25 1.50
67+008.00 82,519 A44 82.524 82.604 82,679 82.6 82.809
g..\n L‘gﬂr P A ra S
o 3 — Lo
‘c‘cj?; LR A '\"a'u%
67+012.80 82.534 82.459 82,539 82.619 82.694 82.699 82.824
et aal] A ui;_] & ‘?“7’6() A ’93-71
67+017.60 82.548 82.473 82.553 82.633 82.708 82.713 82.838
J{ . 'Da:)k, h . "‘b' A8 *"- 001 P
67+022.40 82.563 82.488 82568 | 82648 82.723 82.728 82.853
iRl PURPRS |l T A2
67+027.20 82.578 82,503 82.583 82.663 82.738 82.743 82.868
¥ ~
" -
T I B N oDy
67+032.00 82.593 82.518 82.598 82.678 82.753 82.758 82.883
A . ‘.., e
e - L ba..-} Ao |
67+036.80 82.607 82,532 82.612 82.692 82.767 82772 82.897
-
N oW L L Z——"‘
67+041.60 82,622 82.547 82.627 82.707 82,782 82.787 82.912
.\-‘ é - ' " 7
3 ) . Q.\ }cj o " - oo 1
67+046.40 82.637 82.562 2642 ‘L 82722 82.797 82.802 82.927
a0l L | A 03] Ate
67+051.20 82.652 82.577 82.657 82.737 82.812 82.817 82.942
\- oufyf A ma 7 os] e
67+056.00 82.666 82.591 82,671 82.751 82.826 82.831 82.956
LY : L] ~ - Q
Xoo v o[ ¥ ‘oo Jr‘onz
67+060.80 82.681 82.606 82.686 82.766 82.841 82.846 ° 82,971
o8 add 1 onh) k' po
67+065.60 82.696 82.621 82.701 82.781 82.856 82.861 82.986
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Concrete Cubes Compressive Strenth

SlaSoll dgaed (a1 3,831

Code SAM-CP 0104
Cement Content / Type 450 [ opc From 67+065.60
LOCATION
Characteristic Strenth
{KG/CM 2) at 28 days 400kg/onz To 67+008.00
Test Results & Calculations :
< . Weight | peniste Average
No Casting Date Test Date Age  days) | MIXER (KG) | (1/m3) Load (KN} (KG/CM2)
1 A 8370 | 2.480 1057 a79
2 2023.09-27 2023-10-04 5 A 8432 2.498 1089 493 i
3 A 8367 2.479 986 447
Technical Report About Flexture Strength
ebisay| g 2a)1 40l
| RequiredStrengthkG/cM2 | 43 At 28 Days
Admixture Type masterglenium 118
Cement Content/Type | 420 KG/M2 / CEMI 42.5N
Test Results :
s Denisty |The Flexture load| Flexture Strength A
No Casting Date T Da d n 2 Flexture loa nture n| Verage
o thate s oy} wight | width | span Weight | | cm/cms) (KN) (KG/CM2) (KG/CM2)
1 15 15 60 31414 2.327 52 7
2 2023-09-27 2023-10-04 7 15 15 60 31674 2.346 a3 60 65
3 15 15 60 30814 2.283 48 (3
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Concrete Cubes Compressive Strenth

OlaSall dgz) S 83|

Code SAM-CP104
Cement Content / Type 420/ opc From 67+065.60
Characteristic Strength LOCATION
(KG/CM 2) at 28 days 00 kerens To 67+008.00

Test Results & Calculations :

Weight | Deniste Compressive strenth Average
Age (d MIXER Load (KN
No Casting Date Test Date ge [ days) Ke) | (r/m3) ad (KN) (KG/CM2) (KG/CM2)
1 A 8331 2.468 1345 609
2 27/9/2023 25/10/2023 28 A 8339 | 2471 1349 611 587
3 A 8397 | 2.488 1194 541
Technical Report About Flexture Strength
el dgzd (&) pyadll
Admixture Type |  masterglenium 118 | Required Strength KG/CM2 | a3 [At 28 Days
| CementContent/Type | 420 KG/M2 / CEMI 42.5N
Test Results :
? Dimentions = Denisty |The Flexture load Flexture Average
Mo Cling e TestDate Age ( days) e T Width | Span B" | (am/cm3) (KN) Strengtt (KG/CM2)
1 15 15 60 31360 2.323 a1 56
2 27/9/2023 25/10/2023 28 15 15 60 32366 2.397 a9 67 66
3 15 15 60 30904 2.289 55 75
G| aSall yudiga A A1 Bager ulkige
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SAM-CP 105 Ml b 63 2023-09-28 gyl
=iV dolaseg aMEwl b Jouds 5,530 el=y
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67+142.40 67+065.60 |
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Concrete Design Level
Stati Cap at Left Side PG Right Side Cap at
ation
-13.00 -11.75 -7.75 -3.75 0 0.25 1.50
67+065.60 82.696 82.621 82.701 82.781 82.856 82.861 82.986
3('\1-\6'33 -\"‘\hﬁcf_\ -\r\‘-\sﬁ g
A P e \rob
67+070.40 82711 82.636 82,716 82.796 82.871 82.876 83.001
e 0‘5_[ L—| A~ Bc% Ay 508
67+075.20 82.726 82.651 82731 82.811 82.886 82.891 83.016
U I3 N I
|
67+080.00 82,740 82.665 82.745 82.825 82.900 82.905 83.030
oo [ o 07 o b’( 24—
67+084.80 82.755 82.680 82.760 82.840 82,915 82.920 83,045
"
Aodo @) X ‘38[8\'\"0[;2 "vwbg
67+089.60 82770 82.695 82.775 82855 —| 82930 82.935 83.060
Av“\g{a% 3'("'0@’! ‘\’\DD_I Avig
67+094.40 82,785 82.710 82.790 82.870 82.945 82.950 83.075
= ~—~
P (PR T A0 82
67+099.20 82.799 82.724 82.804 82,884 82.959 82.964 83.089
Xnnt] [ 008 T — X oo
67+104.00 82.814 82.739 82.819 82.899 82,974 82.979 83.104
3\‘*00[‘) ”Y\Q’O_f )('”D’D(! ""ﬂ"’DE;]
67+108.80 82.829 82.754 82.834 82.914 82.989 82.994 83.119
_\( (V> b\'\ A ,—\ . OD’_I L’/
67+113.60 82.844 82.769 82.849 82929 83.004 83.009 83.134
3 oo X502 | at e oD |
67+118.40 82,858 82.783 82.863 82,943 83.018 83.023 83.148
—\ngcg Aﬂ—\oog»\-\%}’)jo *\D‘Pb
67+123.20 $2.873 82.798 82.878 82,958 83.033 83.038 83.163
X0y «— “C’-UDE —\*oo%
67+128.00 82,888 82.813 82.893 82.973 83.048 83.053 83.178
Xroo || X oo ‘Oﬁ oD
67+132.80 82,903 82.828 82.908 82.988 83.063 83.068 83.193
Z—Ix~o0 |00 5 3 06l
67+137.60 82917 82.842 82.922 83.002 83.077 83.082 83.207
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- Concrete Design Level ViR

. Cap at Left Side PG Right Side Cap at
Station
-13.00 -11.75 -7.75 -3.75 0 0.25 1.50
v 4—-'__'”-
oo Xt | Xneeh
67+142.40 82.932 82.857 82.937 83.017 83.092 83.097 83.222
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Concrete Cubes Compressive Strenth

OlaSall dge) (| yyaal|

Code SAM-CP 0105
Cement Content / Type 450 f opc From 67+142.40
LOCATION
Characteristic Strenth
(KG/CM 2) at 28 days Ao kprcinz To 67+065.60
Test Results & Calculations :
SRt
4 Weight | Deniste Average
IX
No Casting Date Test Date Age ( days) | MIXER (KG) | (T/m3) Load (KN) (KG/CM2)
1 A 8412 | 2.492 970 439
2 2023-09-28 2023-10-05 7 A 8533 | 2530 1033 _ 468 o
3 A 8482 | 2513 936 424
Technical Report About Flexture Strength
e RVES) {-jd-:l." ypatll
| Required Strength KG/cM2 | 43 At28Days |
Admixture Type masterglenium 118
L Cement Content/Type ‘ 420KG/M2 / CEMIA25N |
Test Results :
itz Denisty |The Flextureload| Flexture Strength A
d n e Flexture loa iexture Stren, Verage
No Casting Date Test Date Age ( days) iahe | waith . Weight (GM/cM3) (KN (KG/cM2) (KG/CM2)
1 15 15 60 30538 2.262 . 58 79
2 2023-09-28 2023-10-05 7 15 15 60 29790 2.207 54 3 73
3 15 15 60 30059 2.227 50 68
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Concrete Cubes Compressive Strenth
CobaSlall dgaed 5801 43,80)
Code SAP-CP105
Cement Content / Type 420 { ope From 67+142.40
Characteristic Strength LOCATION
{KG/CM 2) at 28 days 00 kgfem2 To 67+065.60
Test Results & Calcufations :
Weight | Deniste Compressive strenth Average
¢ MEXE!
No Casting Date Test Date Age ( days) | MEXER KG) | (1/m3) Load (KN} (KG/CM2) (KG/CM2)
] A 8597 2518 1204 545
2 28/9/2023 26/10/1023 % A 8519 | 2524 1131 522 515
3 A 8427 | 2497 1077 438
Technical Report About Flexture Strength
sl dgoed ARH o830
Admixture Type |  masterglenium 113 | Required StrengthKG/CM2 | 43 |At 28 Days
i Cement Content/Type | 420 KG/MZ2 / CEMI 42.5N
Test Results : o
j Dimeantions Denisty  |The Flexture lpad Flexture Average
No Casting Date Test Date Age | days) Hight T width Span Weight (GM/cm3) (KN Strength (xG/em2)
1 15 15 60 30919 2.290 ar 64
2 28/9f2023 26/10/2023 28 15 15 60 32407 2401 46 63 63
3 15 15 60 31113 2.305 a5 61
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Concrete Design Level
St Cap at Left Side PG Right Side Cap at
ation
-13.00 -11.75 -7.75 -3.75 0 0.25 1.50
68+784.00 80.683 80.608 80.688 80.768 80.843 80.848 80.973
4007 | J\‘*oc‘-! -’r'oog
68+788.80 80,696 80.621 80.701 80.781 80.856 80.861 80.986
Y660 00T | eod] X 04
68+793.60 80.708 80.633 80.713 80.793 80.868 80.873 80.998
X ‘oﬂg X 06|05 | X 00|
68+798. 40 80.719 80.644 80.724 80.804 80.879 80.884 81.009
Tiga] = u';( ook | - X "0&%
68+803.20 80.730 80.655 80.735 80.815 80.890 80.895 81.020
.
Xroe bl X inah | A oo Xoe
68+808.00 80.741 80.666 80.746 80.826 80.901 80.906 81.031
x 08 | oo X e\ X80
68+812.80 80.750 80.675 80.755 80.835 80.910 80.915 81.040
68+817.60 80.759 80.684 80.764 80.844 80.919 80.924 81.049
x| X oo X o6 e
68+822.40 80.768 80.693 80.773 80.853 80.928 80.933 81.058
wl ‘—..-ﬂ * 5\ OOFl 'f N Doz
68+827.20 80.776 80.701 80.781 80.861 80.936 80.941 81.066
\
68+832.00 80.783 80.708 80.788 80.868 80.943 80.948 81.073
*logb At m'l -\”"00 A=' D
68+836.80 80,789 80.714 80.794 ' 80.874 80.949 80.954 81.079
st by [ 00T | 3005 ol |
68+841.60 80.795 80.72 80.800 80.880 80.955 80.960 81.085
* .“?b / _k v °°_5 * L o0 Li
68+846.40 80.801 80.726 80.806 80.886 80.961 80.966 81.091
A -oggl X | L 00 - i ‘oo_l
68+851.20 80.805 80.730 80.810 80.890 80.965 80.970 81.095
et o b ‘oe ,*. 'O + ‘ob
68+856.00 80.809 80.734 80.814 80.894 80.969 80.974 81.099
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Concrete Design Level i
Left Side PG Right Side
Station Capat g Cap at
-13.00 -11.75 -1.75 -3.75 0 0.25 1.50
68+856.00 80.809 80.734 80.814 80.894 80.969 80.974 81.099
063 [Arophy | A-w0d X oohH
68+860.80 80.813 80.738 80.818 80.898 80.973 80.978 81.103
A
‘JT\D\:‘T\A('DO%‘THDDﬁ --%';nt)b
68+865.60 80.816 80.741 80.821 80901 | 80.976 80.981 81.106
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Concrete Cubes Compressive Strenth

SilaSall dgoe) adll 83l
Code SAM-CP 0106
Cement Content / Type 450 / opc From 68+865.60
LOCATION
Characteristic Strenth
{KG/CM 2) at 28 days 400 kgfem2 To 68+784.00
Test Results & Calculations :
No Casting Date Test Date Age {days) | MIXER Weight | Deniste Load (KN) Amerage
(KG) | (T/m3) (KG/CcMm2)
1 A 8542 | 2531 967 438
2 2023-09-30 2023-10-07 - A 8491 | 2516 1177 533 P
3 A 8433 2.499 1061 481
Technical Report About Flexture Strength
e [INVES PP v [ep-vi]]
‘ Required Strength KG/CM2 | 43 At 28 Days ‘
Admixture Type masterglenium 118
| Cement Content/Type | 420K6/M2 / cEmn 425N |
Test Results ;
s Denisty | The Flexture load| Flexture Strength
No Casting Date Test Dat d " nis e re loat re Stren, Average
sting Dal est Date Age ( days) ik | i Somn Weight (GM/CM3) (Kn) (KG/CM2) (KG/cM2)
1 15 15 &0 32162 2.382 54 73
2 2023-09-30 2023-10-07 7 15 15 60 32070 2.376 57 78 75
3 15 15 60 30874 2.287 55 75
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Concrete Cubes Compressive Strenth
wbaSall dgzed &)1 443500
Code SAM-CP106
Cement Content / Type 420 f ape From 63+865.60
tharacteristic Strength LOCATION
(KG/CM 2) at 28 days 300 kg/cm2 To 58+724.00
Test Resul Igul.
. Waeight | Deniste Compressive strenth Average
N Casting Date Tast I d MIXER
& asting ast Date Aga (days) a) | o/e13) Load (KN} (KG/CM2) (KG/CM2)
1 A £ad5 2.503 1235 559
2 30/9/2023 8/10/2023 28 A £a20 2.495 1360 571 566
3 A 499 2,518 1253 568
Technical Report About Flexture Strength
el gl | 2AT1 40,800
Admixture Type | mastegentum 118 | Required StrengthKG/CM2 |~ 43 [Ar28 Days |
| Cement Content/Type [ 420KG/MZ/CEMI425N |
Test Results :
R Dimentions Denisty | The Flexture Igad|  Flexture Average
i
Na Casting Date Test Date Age (days) I T wiath T span | "VoE™ | (amycms) (KN Strength EKG/CMR)
1 15 15 60 | 3143 2328 45 63
2 30/9/2023 28/10/2023 p-t4 15 15 &0 31166 2302 A7 (=1 63
3 15 15 60 | 3n97 2.385 % 63
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Concrete Cubes Compressive Strenth

t.:.alg.:ia.l! Jgad sl il
Code SAM-CP 0107
Cement Content / Type 450 / opc From 68+937.60
LOCATION
Characteristic Strenth
{KG/CM 2) at 28 days 400 kg/cm2 To 68+865.60
Test Results & Calculations :
Weight | Deniste Average
No Casting Date Test Date Age ( days) | MIXER (KG) | (T/m3) Load (KN) (KG/CM2)
1 A 8485 2.514 1030 467
2 2023-10-01 2023-10-08 7 A 8450 2.504 1200 544 -
3 A 8524 | 2526 1017 461
Technical Report About Flexture Strength
el dgoed (2all 40,8300
[ Required Strength KG/CM2 | 43 At 28 Days
Admixture Type masterglenium 118
L Cement Content/Type | 420 KG/M2 / CEMI 42.5N
Test Results :
tesinii Denisty |The Flexture load| Flexture Strength A
n re loa exture stren, verage
Test Date Age (d
No Casting Date ge ( days) . _— Weight (GM/cm3) (KN) (KG/cm2) (KG/CM2)
1 15 15 60 31038 2,299 50 68
Z 2023-10-01 2023-10-08 7 15 15 60 32370 2.398 60 82 74
3 15 15 60 30896 2.289 54 3
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Concrete Cubes Compressive Strenth

OlaSall dgze) ad)l pyaill
Code SAM-CP107
Cement Content [ Type 420 / opc From 68+937.60
Characteristic Strength LOCATION
(KG/CM 2) at 28 days” 400 kg/cm2 To 68+865.60
Test Results & Calculations :
: Weight | Deniste Compressive strenth Average
d MIXER
No Casting Date Test Date Age ( days) KG) | (r/m3) Load (KN) (KG/CM2) (KG/cM2)
1 A 8361 2477 1202 545
2 1/10/2023 29/10/2023 28 A 8323 2.466 1329 602 593
3 A 8372 2.481 1395 632
Technical Report About Flexture Strength
sl Jgzd sl Al
Admixture Type |  masterglenium 118 |_Required Strength KG/CM2 | 43 |At28 Days |
| CementContent/Type | 420 KG/M2/CEMI42.5N |
Test Results ; —
Dimentions Denisty |The Flexture load Flexture Average
i Sty Date i Age (days) et T Wiath [ span | Vo8™ | (am/cma) (KN) Strength (KG/cM2)
L} 15 15 60 31506 2334 60 82
2 1/10/2023 29/10/2023 28 15 15 60 31534 2.336 54 73 78
3 15 15 60 31154 2,308 59 80
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tation
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Stati Cap at Left Side PG Right Side Cap at
ation
-13.00 -11.75 -7.75 -3.75 0 0.25 1.50
x'na X oS At 0 g -“*‘“05-{
59+424.00 68.302 68.227 68.307 68.387 68.462 68.467 68.592
_\'rot's—( X ot | N o\ ’\"00-(
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Concrete Cubes Compressive Strenth

ColaSall el () 3,1

Code SAM-CP 088
Cement Content / Type 420 / opc From 59+462.40
LOCATION
Characteristic Strenth
{KG/CM 2) at 28 days 400 ke ema To 59+347.20
Test Results & Calculations :
. Weight | Deniste Compressive strenth Average
No Casting Date Test Date Age { days) | MIXER Load (KN
. (KG) | (T/m3) oed (KG/CM2) (KG/CM2)
1 A 8503 2,519 1047 474
2 2023-08-29 2023-08-05 7 A 8361 2.477 1037 470 81
3 A 8548 2.533 1103 500
Technical Report About Flexture Strength
clised| dgoe) adll 482
[ Required Strength KG/CM2 | a3 At 28 Days J
Admixture Type masterglenium 118
| Cement Content/Type | 420 KG/M2 / CEMI 42.5N |
Test Results :
i bmugtiss Denisty |The Flexture load| Flexture Strength A
N Ca D T D d en e Flexture loa exture | Verage
u s3ing Dte ast e Age (days) Hight | width | span Weight | cm/cns) {KN) (KG/cM2) (KG/CM2)
1 15 15 60 31281 2.317 54 73
2 2023-08-29 2023-09-05 7 15 15 60 29923 2217 51 69 70
3 15 15 60 31718 2.349 50 68
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Concrete Cubes Compressive Strenth

SlaSoll dgaed (a1 4,431
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Code SAM-CP 0BEB
Cement Content / Type 420/ opc From 59+462.40
Characteristic Strength LOCATION =
(KG/CM 2) at 28 days 269 mitma To 59+347.20
Test Results & Calculations :
Weight | Deniste Compressive strenth Average
D Test D d MIXER Load (KN
No Casting Date est Date Age ( days) KG) | (1/m3) ad (KN) (KG/CM2) (K6/cM2)
1 A 8414 2.493 1040 an
2 29-8-2023 26-9-2023 28 A 8546 2.532 1179 534 522
3 A 8441 2,501 1238 561
Technical Report About Flexture Strength
el ugad aa)l o yasdl
Admixture Type masterglenium 118 I Required Strength KG/CM2 J 43 |At 28 Days ]
Cement Content/Type 420 KG/M2 / CEMI42.5N |
Test Results : _
B Dimentions Denisty | The Flexture load Flexture Average
No Casting Date Test Date Age [ days) Hight | Width e Weight (GM/cm3) (KN) strength (KG/CM2)
1 15 15 60 32116 2379 437 64
2 29-8-2023 26-9-2023 28 15 15 60 31840 2.359 43 58 63
3 15 15 60 32211 2.386 48 65
Gl oSl utige 45,501 Bagar ulige
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Concrete Design Level :
. Cap at Left Side PG Right Side Cap at
Station
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e
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-13.00 -11.75 -7.75 -3.75 0 0.25 1.50
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— veal [Hao ' _'./:
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Concrete Cubes Compressive Strenth

OlaSall g 2801 4,83
Code SAM-CP 089
Cement Content / Type 420 f opc From 55+347.20
LOCATION
Characteristic Strenth
(KG/CM 2) at 28 days 400 kg/em2 o 59+188.80
Testl Results & Calculations :
" Weight | Deniste Compressive strenth Average
No Casting Date Test Date Age ( days) | MIXER KG) | (1/m3) Load (KN) (KG/CM2) (K6/cM2)
1 A 8478 2512 1070 485
2023-08-31 2023-09-07 7 A 8493 2516 1223 554 sip
A 8381 2.483 1286 583
Technical Report About Flexture Strength
el o= Il_g\illl il
| Required Strength KG/CM2 I 43 At 28 Days 1
Admixture Type masterglenium 118
| CementContent/Type | 420KG/M2/ CEMI42.5N |
Test Results :
rden Denisty | The Flexture load| Flexture Strength A
[} ure loa: verage

No Casting Date Test Date Age ( days) —_r P Weight (GM/cM3) (KN) (K6/cm2) (K6/cMm2)
1. 15 15 60 30491 2.259 29 39
] 2023-08-31 2023-09-07 7 15 15 60 31114 2.305 32 44 a6
3 15 15 60 30918 2.290 a0 54
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Concrete Cubes Compressive Strenth

WlaSoll dgod) (il 8l

Code SAM-CP 089
Cement Content / Type 420 / opc From 59+347.20
Characteristic Strength LOCATION
(KG/CM 2) at 28 days 400 kg/em2 To 59+188.80
Test Results & Calculations :
Weight | Deniste Compressive strenth Average
No Casting Date Test Date Age { days) | MIXER Load (KN
i KG) | (/m3) (KN) (KG/CM2) (KG/Ccm2)

1 A 8456 2.505 1215 -550

2 31-8-2023 28-9-2023 28 A 8539 2.530 1282 581 558

3 A 8449 2.503 1200 544

Technical Report About Flexture Strength
sl Jgod aa)) g8l
Admixture Type |  masterglenium 118 | Required Strength KG/CM2 | 43 [At 28 Days ]
- | CementContent/Type | 420 KG/M2/CEMI42.5N |
Test Results : _
Dimentions Denisty  |The Flexture load Flexture _ Average

M Ce TestDate _ [ Ase(days) —rv T width [ span | o™ [ (amyema) (KN) Strength (KG/CM2)
1 15 15 60 32324 2,394 47 64
2 31-8-2023 28-9-2023 28 15 15 60 31412 2327 41 56 58
3 15 15 &0 31880 2361 39 53
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: Concrete Design Level s ARREE
Stati Cap at Left Side PG Right Side Cap at
ation
-13.00 -11.75 -7.75 -3.75 0 0.25 1.50
59+121.60 67.514 67.439 67.519 67.589 67.674 67.679 67.804
Y —
oo0=
& €D |C) [
59+126.40 67.517 67, 6/.522 2 67.677 67.682 67.807
P i ki
/00 g > —/003
59+131.20 67.520 67.445 67.525 67.605 67.680 67.685 67.810
i +,00 é Y005 L
59+136.00 67.524 67.449 67.529 67.609 67.684 67.689 67.814
LA s003| L— o=
59+140.80 67,528 67.453 67.533 67.613 67.688 67.693 67.818
(_
~+ /002 'bobé 4o0b —“+,004
59+145.60 67.533 67.458 67.538 67.618 67.693 67.698 67.823
troo@lHsoL| L “s005
59+150.40 67.538 67.463 67.543 67.623 67.698 67.703 67.828
“+,/ (o)) 4005
59+4155.20 67.544 67.469 67.629 67.704 67.709 67.834
B i, S
F e
40 ol | +,063 +/003
59+160.00 67.550 5 67.555 67.635 67.710 67.715 67.840
L/‘_ - /0 _,‘5 +/06 5 _+/ i é
59+164.80 67.557 67.482 67.562 67.642 67.717 67.722 67.847
e — ——
o) ol —La:_D /005
59+169.60 67.565 67.490 67.570 67.650 67.725 67,730 67.855
T
-+ 'D'Dé +s00b ~+,002 Cjzg_l)
59+174.40 67.573 67.498 67.578 67.658 67.733 67.738 67.863
Y
-'bﬂog “+0 ﬂ5 —-i-/ovq (—-b o}
59+179.20 67.581 67.506 67.586 67.666 67.741 67.746 67.871
"'-'_""% /4""‘
) CD[ . s
59+184.00 67.590 87515 .585 675 67.750 67.755 67.880
~ s007| 4,204 00
59+188.80 67.600 62575 67.605 67.685 67.760 67.765 67.890
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Concrete Cubes Compressive Strenth

OlaSall =) adll p4i1)
Code SAM-CP 090
Cement Content / Type 420 / opc From 59+188.80
LOCATION =
Characteristic Strenth
(KG/CM 2) at 28 days 400 hg/em2 To 59412160
Test Results & Calculations :
x Weight | Deniste Compressive strenth ‘Average
d IXER
No Casting Date Test Date Age | days) | MIXE Ka) | (/m3) Load (KN) (KG/CM2) (KG/CM2)
1 A 8404 2.490 1069 484
2 2023-09-01 2023-09-08 3 A 8414 | 2.493 1114 ; 505 i
3 A 8448 | 2.503 1085 492
Technical Report About Flexture Strength
el dg=e) adll 8l
| Required Strength KG/CM2 | 43 At 28 Days
Admixture Type masterglenium 118
| Cement Content/Type | 420 KG/M2 / CEMI 42.5N
Test Results :
Syl Denisty | The Flexture load| Flexture Strength A
o verage
No Casting Date Test Date Age ( days) N — . Weight (GM/CM3) (kN) (KG/CM2) (KG/CM2)
1 ; 15 15 60 30587 2.266 0 a1
2 2023-09-01 2023-09-08 7 15 15 60 29870 2.213 31 az a5
3 15 15 60 31662 2.345 8 52
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Concrete Cubes Compressive Strenth

OlaSa)l Jgod adll 4 ,d3)
Code SAM-CP 090
Cement Content / Type 420 / opc From 59+188.80
Characteristic Strength LOCATION
(KG/CM 2} ut 28 drgs 400 kgfem2 To 59+121.60
Test Results & Calculations :
Weight | Deniste Compressive strenth Average
No Casting Date Test Date Age [ days) | MIXER Load (KN
’ (KG) | (1/m3) k) (KG/Cm2) (KG/CM2)

1 A 8526 2.526 1185 537

2 1-9-2023 29.9-2023 28 A 8381 2.483 1318 597 543

3 A 8390 2.486 1092 495

Technical Report About Flexture Strength
ebizel dg=ed 22l g anll
Admixture Type |  masterglenium 118 |_Required Strength KG/CM2 | 43 [At 28 Days |
| Cement Content/Type | 420KG/M2/CEMI42.5N |
Test Results :
Dimentions Denisty | The Flexture load Flexture Average
No Casting Date Test Date Age ( days) Hight | Width Soin Weight (GM/CM3) (KN) strength (KG/cM2)
1 15 15 60 30983 2,295 45 61
2 1-9-2023 29-9-2023 28 15 15 60 31971 2.368 43 58 61
3 15 15 60 31713 2349 46 63
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b _Concrete Design Level e g A
Stati Cap at Left Side PG Right Side Cap at
ation
-13.00 -11.75 -7.75 -3.75 0 0.25 1.50
59+040.00 67.524 67.449 -\‘ §2:523 o\ 67.609 67.684 67,689 67.814
H i o A Y «'\-‘-:‘ -
k o0 ‘:" "“ e R J ¢ A""‘,
59+044.80 67.523 67.448 67.528 67.608 67.683 67.688 67.813
X0 g'.\ L= \ A oG
59+049.60 67.521 67.446 67.526 67.606 67.681 67.686 67.811
' <
e Joos| e LY.
59+054.40 67.520 67.445 67.525 67.605 67.680 67.685 67.810
] - _a
LwemT 'O o\'i: v L
59+059.20 67.518 67.443 67.523 67.603 67.678 67.683 67.808
¥ . .
PR [ - R
59+064.00 67.517 67.442 67522 67.602 67.677 67.682 67.807
F
L= |>"0D| vt 995
59+068.80 67.516 67.441 67.521 67.601 67.676 67.681 67.806
v - 4 y 7
70D ) - e 4= 00/
59+073.60 67.514 67.439 67.519 67.599 67.674 67.679 67.804
] L + i
»\"'f..,’\ & L e 0\
59+078.40 67.513 67.438 67.518 67.598 67.673 67.678 67.803
(‘ a\ /. - o B e
A0\ 02D Sh Vo 07h
59+083.20 67.511 67.436 67.516 67.596 67.671 67.676 67.801
il I L i - v ¢ ”
M [ yra Y GC fd®
59+088.00 67.510 67.435 67.515 67.595 67.670 67.675 67.800
y ; - .y F
L,.‘-"'—-"" ‘_,.r—"'/ é-—"’ ”i-' 0
59+092.80 67.509 67.434 67.514 67.594 67.669 67.674 67.799
o
L | L L] g €
-
59+097.60 67.508 67.433 67.513 © 67.593 67.668 67.673 67.798
- _ -\' ‘o {)5 X £l
I { PR voohh
59+102.40 67.509 67.434 67.514" 67.594 67.669 67.674 67.799
\ b T
r 4— ¥ PR - ot B ;']
A OOV[l 00 1 Bl Al
59+107.20 67.509 67.434 67.514 67.594 67.669 67.674 67.799
) R T |
& iy e “_,, L =1 3 / - L
J( oe d‘ \ L pn‘." ¥ i-:; ’\ i
59+112.00 67.510 67.435 67.515 67.595 “|  67.670 67.675 67.800
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L~ -t A t\ 4 X008
59+116.80 67.512 67.437 67.517 67.597 67.672 67.677 67.802
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Concrete Cubes Compressive Strenth

SilaSoll dgoed ad)1 4,83
Code SAM-CP 091
Cement Content / Type 420 { opc From 59+121.60
LOCATION
Characteristic Strenth
(KG/CM 2) at 28 days 00 Kpfenz L §9+040.00
Test Results & Calculations :
i Weight | Deniste Compressive strenth Average
No Casting Date Test Date Age ( days) | MIXER KG) | (v/m3) Load (KN) (KG/CM2) (KG/CM2)
1 A 8362 2478 1098 497
2 2023-08-02 2023-09-09 7 A 8390 2.486 1283 581 515
3 A 8395 2.487 1032 467
Technical Report About Flexture Strength
elised¥ dgoe) adll 48301
[ Required Strength KG/CM2 | 43 At 28 Days |
Admixture Type masterglenium 118
| CementContent/Type | 420 kG/M2 / CEMI42.5N ]
Test Results :
Dimentions Denisty |Ther _— .
ing D d T ! 4 ag
No Casting Date Age ( days) ight| WAk | ‘Span Weight (GM/cMm3) (k) (KG/cM2) (KG/cM2)
1 15 15 60 30498 2.259 32 44
2 2023-09-02 2023-03-09 7 15 15 60 31655 2.345 38 52 51
3 15 15 60 31189 2.310 43 58
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Concrete Cubes Compressive Strenth

OluaSoll dgoed (Sl 4801

i

Code SAM-CP 091
Cement Content / Type 420/ opc From 59+121.60
Characteristic Strength LOCATION
(KG/CM 2) at 28 days 400 kg/cm2 To 59+040.00
Test Results & Calculations :
< Weight | Deniste Compressive strenth Average
Age (d MIXER
No Casting Date Test Date ge ( days) «G) | (r/m3) Load (KN) (KG/CM2) (KG/CM2)
1 A 8508 2521 1421 644
2 2-9-2023 30-9-2023 28 A 8367 2479 1280 580 596
3 A 8419 2.495 1247 565
Technical Report About Flexture Strength
elioall dgzd addl w8l
Admixture Type masterglenium 118 | Required Strength KG/CM2 [ 43 IAt 28 Days |
Cement Content/Type | 420 KG/M2 / CEMI42.5N |
Test Results :
? Dimentions . Denisty |The Flexture load Flexture Average
No Casting Date Test Date Age ( days) Hight | Width Span Weight (GM/CM3) (KN) strength (KG/CM2)
1 15 15 60 31839 2,358 40 54
2 2-5-2023 30-9-2023 28 15 15 60 30936 2292 37 50 54
3 15 15 60 31777 2.354 42 57
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Concrete Design Level
Ststsvii Cap at I-eft Side PG Right Side Cap at
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L~ | x 083 | ¢e— o
58+939.20 67.554 67.479 67.559 67.639 67.714 67.719 67.844
P . DD\\ 01 z—
58+944.00 67.553 67.478 67.558 67.638 67.713 67.718 67.843
L Xooby X5 e
58+948.80 67.551 67.476 67.55 67.636 67.711 67.716 67.841
¥ ™ —"(\Ufb - el
58+953.60 67.550 67.475 67.555 67.635 67.710 67.715 67.840
)g.ny\)\ 5\"\0‘&5(\005 %\b(ﬁ
584958 .40 67.549 67.474 67.554 67.634 67.709 67.714 67.839
< ron || XN ed | S oo] X 00|
58+963.20 67.547 67.472 67.552 67.632 67.707 67.712 67.837
Fsill ™
e— (X~o\ o\ L
58+968.00 67.546 67.471 il g 67.706 67.711 67.836
— | xrob || o8| e—
58+972.80 67.544 67.469 67.549 67.629 67.704 67.709 67.834
" berosl Aenoo™\ —\a'\'no‘\{
584977.60 67.543 67.468 67.548 67.628 67.703 67.708 67.833
’\“D'ob A("DB&i X'po ,\Msar'\
58+082.40 67.541 57.46.5 67.546 67.6 67.701 67.706 67.831
o ko [l [
58+987.20 67.540 67.465 67.545 67.625 67.700 67.705 67.830
x ‘o{q A 0'05 "("‘Dbg e
58+992.00 67.538 67.463 67.543 67.623 67.698 67.703 67.828
58+996.80 67.537 67.462 67.542 67.622 67.697 67.702 67.827
\ 00 = \
. NS ‘po
594001.60 67.536 67.461 67.541 67.621 67.696 67.701 67.826
_\riﬁ‘s—]),_\-\rbé_l)\“ \ﬂﬂ\t l_—
59+006.40 67.534 67.459 67.539 67.619 67.694 67.699 67.824
e i
Jaral s ] J35,801 Jiaa

\



(510 Ik cnalal - g il (S3ls Gasbo gkl 3 A’ ok
70 54501 JI 60 5hSUl o plhaill
(8,881 olonil) Latsull 3oylo Lt

W’Y

CHGINEERING CONSULTING OF FICE

Concrete Design Level - :
. Cap at Left Side PG Right Side
Station Apa [ Cap at
-13.00 -11.75 -7.75 -3.75 0 0.25 1.50
X605 AvooY Acvoo4 Ao 00N
59+011.20 67.533 67.458 67.538 67.618 67.693 67.698 67.823
009 | oo\ X+ e6], o83
59+016.00 67.531 67.456 67.536 67.616 67.691 67.696 67.821
a0 ’\xoﬂ.\w;\ 10D
59+020.80 67.530 67.455 67.535 67.615 67.680 67.695 67.820
*ﬁm]b X061 [3003 P J—
59+025.60 67.528 67.45 67.533 67.613 67.688 67.693 67.818
=5\ —%-"D@ ,\-\'D‘Dg .A\.vb‘%
59+030.40 67.527 452 67.532 67.612 67.687 67.692 67.817
< \ | O
N
woo] €V svos]| (v
59+035.20 67.526 67.451 67.531 67.611 67.686 "“-—67—69#’/ 67.816
S
XX D ) L) e ¢ Lo ("\
59+040.00 67.524 - 67.529 67.609 67.684 67.689 67.814
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Concrete Cubes Compressive Strenth
SilaSall dgoed Ayl
Code SAM-CP 092
Cement Content / Type 420 / opc From 59+040.00
LOCATION
Characteristic Strenth
(KG/CM 2) at 28 days el L Ta SEE35:40
Test Results & Calculations :
. Weight | Deniste Compressive strenth Average
e MIXER
No Casting Date Test Date Age ( days) (KG) | (/M3) Load (KN) (KG/CM2) (KG/CM2)
1 A 8380 2.483 558 434
2 2023-09-03 2023-09-10 7 A 8380 | 2.483 i 403 414
3 A 8528 2527 894 405
Technical Report About Flexture Strength
elioeil dg=ed ad)l p4ail
| Required Strength KG/CM2 | 43 At 28 Days
Admixture Type masterglenium 118
[ Cement Content/Type | 420 KG/M2 / CEMI 42.5N
Test Results :
it Denisty | The Flexture load| Flexture Strength A
N Casti Dal T D d n e Flexture loa exture stren, VEerage
° D est Date it [ [ span | " | (em/cm3) (KN) (KG/CMm2) (kG/cm2)
1 15 15 60 30907 2.289 30 a .
2 2023-05-03 2023-09-10 7 15 15 &0 29651 2,196 31 LY 45
3 15 15 60 30926 2201 39 53
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Concrete Cubes Compressive Strenth

SlaSell dgx) @ﬂ.ll Jepev]|

Code SAM-CP 092
Cement Content [ Type 420 / opc From 59+040.00
Characteristic Strength LOCATION
(KG/CM 2) at 28 days 400 kgfem2 To 58+934.40
Test Results & Calculations :
Weight | Deniste Compressive strenth Average
D di MIXER

No Casting Date Test Date Age ( days) KG) | (r/m3) Load (KN) (KG/CM2) (KG/CM2)

1 A 8427 2.497 1032 467

2 3-9-2023 1-10-2023 28 A 8508 2521 1215 550 487

3 A 8481 2513 980 444

Technical Report About Flexture Strength
sl gz adll pyadll
Admixture Type |  masterglenium 118 |_Required StrengthKG/CM2 | 43  [At28 Days N
Cement Content/Type | 420 KG/M2 / CEMI42.5N |
Test Results :
Dimentions Denisty  |The Flexture load Flexture Average
No Casting Date Test Date Age ( days) Hight | Width Span Weight (GM/CM3) (KN) Strength (KG/CM2)
1 15 15 60 31743 2,351 47 64
2 3-9-2023 1-10-2023 28 15 15 60 31931 2.365 43 58 61
3 15 15 60 31999 2370 45 61
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Concrete Design Level
Skt Cap at Left Side PG Right Side Cap at
ation
-13.00 -11.75 -7.75 -3.75 0 0.25 1.50
62+678.40 87.186 87.111 87.191 87.271 87.346 87.351 B7.476
L—| & |+ o5 A 00 5
62+683.20 87.235 87.160 87.240 87.320 87.395 87.400 87.525
—-\’1905 ,\-,po{ 4‘10“1' -\'/ooé
62+688.00 87.285 © 87.210 87.290 87.370 87.445 87.450 87.575
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Concrete Cubes Compressive Strenth
OilaSall dg 2l a3l
Code SAM-CP 093
Cement Content / Type 450 f opc From 62+688.00
LOCATION
Characteristic Strenth
(KG/CM 2) at 28 days Wokg/cnt To 624678.40
Test Results & Calculations :
. Weight | Deniste Compressive strenth Average
Test Dat days) | MIXER Load (KN
No Casting Date est Date Age ( days) (KG) | (r/m3) oad (KN) (KG/CM2) (KG/CM2)
1 A 8500 | 2519 © 876 397
2 2023-09-12 2023-09-19 7 A 8489 | 2515 844 382 184
3 A 8531 2.528 820 3n
Technical Report About Flexture Strength
e RV ES] L_;.iJI Jepe-i]]
| Required Strength KG/CM2 [ 43 At 28 Days |
Admixture Type masterglenium 118
| CementContent/Type | 420KG/M2/ CEMI42.5N |
Test Results :
i Denisty |The Flexture load| Flexture Strength A
en e rlexture loa exture en, VETage
No Casting Date Test Date Age ( days) U — I Weight (GM/cv3) (kN) (KG/CM2) (KG/cM2)
1 15 15 60 31295 2318 35 a8
2 2023-09-12 2023-09-19 7 15 15 60 29757 2204 45 61 53
3 15 15 60 32427 2.402 a7 50
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Concrete Cubes Compressive Strenth

/ 8531

OlaSall dgd ad)l 483
Code SAM-CP 093
Cement Content / Type 420/ opc From 62+688.00
Characteristic Strength LOCATION
(KG/CM 2) at 28 days 800 kg/emd _To 62+678.40
Test Results & Calculations :
. Weight | Deniste Compressive strenth Average
No Casting Date Test Date Age (days) | MIXER Load (KN
8 (KG) | (/m3) = (KG/CM2) (KG/CM2)
1 A 8542 2,531 1031 487
2 12f9/2023 10/10/2023 28 A 8536 2.529 947 429 482
3 A 8425 2.496 1214 550
Technical Report About Flexture Strength
el dgzdd aall 83l
[T E—— | Required StrengthKG/CM2 | 43 [At28 Days ]
| CementContent/Type | 420 KG/M2 / CEMI42.5N |
Test Results : — "
Dimentions - Denisty |The Flexture load Flexture Average
o CRSING Dt Hk iy Age (days) et T Wiath | Span B | (am/cm3) (KN) Strength (KG/cM2)
1 15 15 60 | 30834 2.284 55 75
2 12/9/2023 10/10/2023 28 15 15 60 | 31292 2318 66 50 82
3 15 15 60 | 31656 2.345 60 82
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[ ] wire [ ]  Asbuilt —] Materials
- GliiYl | udige edliul -iglaall
fo el C/W/r L;uﬁln.«idl
s s IS5 0 s
L anumsluggyegie | Slasall Jor 2o 3010 E}_[:l_______ Bdlge (Asbuilt) do-Lus)l JlosYI-1
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Concrete Design Level
! Cap at Left Side PG Right Side Cap at
Station
-13.00 -11.75 -7.75 -3.75 0 0.25 1.50
61+641.60 79.193 79.118 79.198 79.278 79.353 79.358 79.483
w0 6 —s00 3| w0 oq &
61+646.40 79.216 79.141 79.221 79.301 79.376 79.381 79.506
""IOOE /0 05 —- 4'/001
61+651.20 79.240 79.165 79.245 79.325 79.400 79.405 79.530
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Concrete Cubes Compressive Strenth
SlaSall dgzd (Ad)1 483
Code SAM-CP 094
Cement Content /[ Type 450 { opc From 61+651.20
LOCATION
Characteristic Strenth
(KG/CM 2) 2t 28 days 400 kg/cm2 To 61+641.60
Test Results & Calculations :
5 Weight | Deniste Compressive strenth Average
e ( days) | MIXER
No Casting Date Test Date Age ( days) (KG) | (T/M3) Load (KN) (KG/CM2) (KG/CM2)
1 A 8364 2.478 973 a1
2 2023-09-12 2023-09-19 7 A 8540 | 2530 1039 49 470
3 A 8393 2.487 1041 arn
Technical Report About Flexture Strength
szl dgod 2all oyl
| Required Strength KG/CM2 | a3 At 28 Days |
Admixture Type masterglenium 118
| CementContent/Type | 420KG/M2/ CEMI 425N |
Test Results :
Dinentans Denisty | The Flexture load| Flexture Strength A
D T Dal d ni e Flexture loa exture n, Verage
No Casting Date est Date Age { days) e span Weight (GM/cMm3) (kN) (kG/cm2) (KG/CM2)
1 15 15 60 30012 2.223 48 67
2 2023-09-12 2023-09-19 7 15 15 80 30112 2231 38 52 50
3 15 15 60 30636 2.269 a5 61
35001 Bager edigs
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Concrete Cubes Compressive Strenth
SlaSall dgzd adll 483
Code SAM-CP 094
Cement Content / Type 420/ opc From 61+651.20
Characteristic Strength LOCATION
(KG/CM 2) at 28 days 400 kg/em2 To 61+641.60
Test Results & Calculations :
: g Weight | Deniste Compressive strenth Average
No Casting Date Test Date Age (days) | MIXER KG) | (r/m3) Load (KN) (KG/CM2) (KG/CM2)
1 A 8357 2.476 1224 554
2 12/9/2023 10/10/2023 28 A 8460 2.507 1149 520 555
3 A 8463 2.508 1301 589
Technical Report About Flexture Strength
closYl dgze) (a4 ya
Admixture Type |  masterglenium 118 [__Required Strength KG/CM2 | 43 [At28 Days |
Cement Content/Type | 420 KG/M2 / CEMI 42.5N |
Test Results : _
Dimentions Denisty |The Flexture load Flexture Average
i i ik ek Age (days) ot T width | span | "S8™ | (om/cm3) (KN) Strength (KG/CM2)
1 15 15 60 32118 2379 58 79
2 12/9/2023 10/10/2023 28 15 15 60 32110 2379 56 76 76
3 15 15 60 32025 2372 54 73
@%Ni '__.'..{.JI kg aS_,aJl Bage udige
/e /e
7@@' [ a5



SAMCO

EGYPT

el 36§ o510 Jgkas ( 70+000 )JI ( 60+000 ) dlaseall (o cpakall- Gy yladll $oly @iyl Jlwys o) £ 9 e

IKIK

ENGINEERING CONSULTING OFFICE
aaigl o)l L il caddall
Jeraia s 2l

Jlesl dislas 9 pdliw) b
SAMAETIS il b o) 2023-09-16 : gl
=33V Aoleag pMael Ll Jaudis 2,530 el
alga M Ghos diey = PR -:JlacYl £55
F&.‘Juﬂ
“iLa guuyl o3
Cilagn ~ dl o8 dlamall
60+806.40 | 60+796.80 |
o e (@) aw sl -: il o)
-I!!Ln&ylgﬂ..pz
GLm):idl Lol dolus Jlasl ‘a)li.ad b
[ ] Wire [ ]  Asbuilt — Materials
=t Gt | ulige il -Jgliall
Jp el Glsdll ilasae fp u.vIJL Sl
e =5 NS a5l
L asumolbugyzgse | llasdall Jas ao 3ilge i = T (Asbuilt) do-Luall JL.;;H 1
O awasisluggssde | O CllasYall Jas po Gilge O __— il (Wire) &-Luall Jlac1-2
O  cotiioly g | O Ol Jas ga Gilge | I Silye o)l 3
O aaasslggssse | O OlaoMall Jos as 3ilga 0 Glye dlgali-4
- E‘_L-.JI.:J! it /*/_-_'.- 59 ]c...’ej:Ji 3 dame ;‘f-.i.\.é.a:.JIJ;.x..o =) | alazel
x\\ P uh\.m\\\(\\ ‘\\_. N \-/ \ ..\\\ m) -
i\ NS P&\&.\é QN&\E}SPX AW
SR / —
(255 O clasde pe 3ilse O g5 olay 9 55850 =i JlasYlodn doul)
/ / H é.‘glﬂi il Jaa AR aSall £y iall ke B uall e -t g'u;j";]l,
ol dama [ Pl dazms fo ab dases fa
o) paalnl /p b g2t




(10 s caalall - iyl (golg o ysles s e e {/
SAMﬂco 70 5LSI1 J1 60 ,L,SJIQA‘;H-: ' \? (N

{5_,&1.5" ﬂ‘ﬂ,‘-“} P oLt ENGINEERING CONSULTING OFFICE

A e P T e
Concrete Design Level
Stati Cﬂp at Left Side PG Right Side Cap at
ation
-13.00 -11.75 -7.75 -3.75 0 0.25 1.50
60+796.80 72,550 72.475 72.555 72.635 72.710 72.715 72.840
C— s aog ¥ 005 4,002
60+801.60 72.565 72.450 72.570 72.650 72.725 72,730 72.855
b L “+s00f 00l
60+806.40 72.580 72.505 72.585 72.665 72.740 72.745 72.870
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Concrete Cubes Compressive Strenth

[CH PPCON RV S L]
Code SAM-CP 095 -
Cement Content / Type 450 / opc From 60+806.40
LOCATION
Characteristic Strenth y
(KG/CM 2) at 28 days opkglon To S0+736:80
Test Results & Calculations :
Weight | Deniste Compressive strenth Average
days) | MIXER Load (KN
No Casting Date Test Date Age ( days) (KG) | (/m3) ad (KN) (KG/CM2) (KG/CM2)
1 A 8407 | 2491 1062 481
2 Sorsoeds 2023.00-23 7 A 8398 | 2.488 1162 526 i
3 A 8493 | 2516 1212 549
Technical Report About Flexture Strength
clios dgoed aall p,adll
| Required Strength KG/CM2 [ 43 At 28 Days

Admixture Type

masterglenium 118

A

/

\r\,/ﬁ

i

)

V

i e

/ g5l

Cement Content/Type ‘ 420 KG/M2 / CEMI 42.5N
Test Results :
ki Denisty | The Flexture load| Flexture Strength A
n e Flexture loal re en| \Verage

ing Dat Test Date d
No Casting Date Age days) wght | width | span Weight | -i/cm3) (KN) (kG/cm2) (KG/CM2)
1 15 15 60 | 3313 | 2319 54 PE]
2 2023-09-16 2023-09-23 7 15 15 60 | sos1z | 2282 50 68 5
3 15 1s 60 | 29820 | 2209 61 83
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Concrete Cubes Compressive Strenth

OlaSoll wgzed a8l pyadll
Code SAM-CP 095
Cement Content / Type 420 / opc From 60+806.40
Characteristic Strength LOCATION
(KG/CM 2) at 28 days 400 kg/cm2 To 60+796.80
Test Results & Calculations :
A Weight | Deniste Compressive strenth Average
d MIXER KN
No Casting Date Test Date Age ( days) (KG) | (r/m3) Load (KN) (KG/CM2) (KG/CM2)
1 i A 8335 | 2a7m0 1202 545
2 16/9/2023 14/10/2023 28 A 8424 2.456 1063 482 541
3 A 808 | 2491 1315 596
Technical Report About Flexture Strength
el dgzd sl p,adl
Admixture Type |  masterglenium 118 |_Required Strength KG/CM2_ | 43 |At28 Days |
Cement Content/Type | 420 KG/M2 / CEMI42.5N |
Test Results :
Dimentions - Denisty |The Flexture load Flexture Average
o G et TastDe Age (davs) rr T Wiath [ span | V28" | (am/cm3) (KN) Strength (KG/CM2)
1 15 15 60 30833 2.284 56 76
2 16/9/2023 14/10/2023 28 15 15 60 30993 2.296 59 80 76
3 15 15 60 31015 2.297 53 72
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Concrete Design Level
Stati Cap at Left Side PG Right Side Cap at
aton
-13.00 -11.75 -7.75 -3.75 0 0.25 1.50
65+832.00 80.844 80.769 80.849 80.929 81.004 81.009 81.134
—-JQOE -1905 -jO0 ] +3005
65+836.80 80.839 80.764 80.844 80.924 80.999 81.004 81.129
“y003| 4o |~ 005 “+/003
65+841.60 80.833 80.758 80.838 80.918 80.993 80.998 81.123
s005 | 41003 | w502 ~+s06 5
65+846.40 80.827 80.752 80.832 80.912 80.987 80.992 81.117
e—| ¢ |*s065 +/004
65+851.20 80.821 80.746 80.826 80.906 80.981 80.986 81111
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Concrete Cubes Compressive Strenth

SleaSoll dgoed (281 4,811

Code SAM-CP 097
Cement Content / Type 450 / opc From 65+851.20
LOCATION
Characteristic Strenth
(KG/CM 2) at 28 days Al L DiAeOu
Test R lculations :
Weight | Deniste Average
Casting D Test Dat Age ( days) | MIXER Load (KN
No asting Date est Date e ( days) (KG) | (/m3) ad (KN) (KG/CM2)
1 A 8455 | 2505 1230 557
2 2023-09-17 2023-09-24 = A 8487 | 2515 1158 543 &
3 A 8433 2.499 1307 592
Technical Report About Flexture Strength
el dg=d a2l w801
j Required Strength KG/CM2 | 43 At 28 Days j
Admixture Type masterglenium 118
| Cement Content/Type | 420 KG/M2 / CEMI 42.5N ]
Test Its :
i Denisty | The Flexture load| Flexture Strength A
nis 2 re [} re stren, verage
No Casting Date Test Date Age ( days) SEE (- - Weight (Gm/cm3) (KN) (KG/cMm2) (KG/CM2)
1 15 15 &0 31777 2.354 42 57
2 2023-03-17 2023-09-24 7 15 15 60 30761 2.279 43 58 56
3 15 15 60 31055 2.300 38 52
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Concrete Cubes Compressive Strenth

SlaSall dgoe) (241 y a8l
Code SAM-CP 097
Cement Content / Type 420 / opc From 65+851.20
Characteristic Strength LOCATION
(KG/CM 2) at 28 days 400 kg/em2 To 65+832.00
Test Results & Calculations :
e
Weight | Deniste Compressive strenth Average
i e Age (d MIXER Load (KN
No Casting Date Test Dat ge ( days) KG) | (r/m3) (KN) (KG/CM2) (KG/CM2)
1 A 8498 2518 1121 508
2 17/9/2023 15/10/2023 28 A 8301 2.460 1084 491 509
3 A 8548 2,533 1169 530

Technical Report About Flexture Strength
bl Jg) l_s‘\bJI pepe]

Required Strength KG/CM2
Admixture Type masterglenium 118 | q gth KG/ | 43 ]At 28 Days |
| Cement Content/Type | 420 KG/M2 / CEMI42.5N |
Test Results : = _
Dimentions Denisty |The Flexture load Flexture Average
i e i T Age (davs) —ere T iath | span | S BM | (om/cm3) (KN) Strength (KG/CM2)
1 15 15 60 | 32492 2.407 63 86
2 17/9/2023 15/10/2023 28 15 15 60 | 31416 2.327 45 63 72
3 15 15 60 | 30986 2.295 50 68
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Concrete Cubes Compressive Strenth

OlaSell dgzd (addl a3l
Code SAM-CP 097
Cement Content / Type 450 f opc From 65+851.20
LOCATION
Characteristic Strenth
ki
(KG/CM 2) at 28 days SOketint _ To 65483200
Test Results & Calculations :
Weigh
No | Casting Date Test Date Age(days) | mixer | WE'BNT | Deniste Load (KN) Aviiage
(KG) | (T/m3) (KG/CMm2)
1 A 8453 2.505 774 351
2 2023-08-17 2023-05-20 7 A 8374 | 2481 7 31 348
3 A 8418 2.494 798 351
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Concrete Design Level
ation
-13.00 1175 -7.75 -3.75 0 0.25 1.50
66+489.60 83.157 83.082 83.162 33.24}\ 83.317 83.322 83.447
-~ W st —
%0V | 4005 |40 0
66+494.40 83.154 83.079 83.159 83.239 = 83.314 83.444
66+499.20 83.150 83.075 83.155 235 83.310 83.315—} 83.440
il |
L— | L—1 41003 ol |/
66+504,00 83.145 83.070 83.150 83.230 83.305 83.310 83.435
—jo03| L | 4,0} 4008
66+508.80 83.139 83.064 83.144 83.224 83.299 83.304 83.429
L '1
66+513.60 83.132 83.057 83.137 83,217 83.292 83.297 B83.422
L ) - T oo)‘? 4005
66+518.40 83.124 83.04 83.129 83.209 83.284 83.289 83.414
//""d—g‘i\
w +,00Y #1008 L—
66+523.20 83.115 83.040 83.120 83.200 83.275 83.280 83.405
004 | +) 00b|+100L, +005
66+528.00 83.105 83.030 83.110 83.1 83.265 83.270 83.395
Tt h i,
) st
)D' -{unoE '+;D‘ -+,2
66+532.80 83.094 9 83.099 83.179 83.254 83.259 83.384
41005 | 41005 | 4100 Siid]
66+537.60 $3.082 83.007 83.087 83.167 83.242 83.247 83.372
‘\’)‘056 ""/0°q —{-,3953
66+542.40 83.069 82.994 83.074 83.154 83.229 83.234 83.359
A 7005|4005 | 4003 “* sl
66+547.20 83.055 82.980 Baug | mas 83.220 83.345
tﬁ; 2 @5\) +,005
66+552.00 83.040 965 83.125 83.200 83.205 83.330
o0l — (4,0l /008
66+556.80 83.025 82.950 83.030 #3.110 83.185 83.190 83315
Lt o | hrn) —
66+561.60 83.008 82.933 83.013 83.093 83.168 83.173 83.298
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Concrete Cubes Compressive Strenth

ilaSall dgml aa)) 4830
Code SAM-CP 098
Cement Content / Type 450 f opc From 66+561.60
LOCATION
Characteristic Strenth
(KG/CM 2) at 28 days 400 kg/cm2 To 66+489.60
Test Results & Calculations :
Weight | Deniste Average
Age (d MIXER Load
No Casting Date Test Date e ( days) G) | (/m3) ad (KN) (KG/cM2)
1 A 8501 2519 1029 466
2 2023-09-18 2023-08-25 7 A 8460 2.507 1013 459 A
3 A 8472 2510 959 434
Technical Report About Flexture Strength
bzl dgoed (Sall a0l
| Required Strength KG/CM2 | 43 At 28 Days |
Admixture Type masterglenium 118
‘ Cement Content/Type | 420 KG/M2 / CEMI 42.5N [
Test Results :
Cneri Denisty |The Flexture load| Flexture Strength A
an e re loal exture n| verage
No Casting Date Test Date Age ( days) e | wadih S Weight (GM/cM3) (KN) (KG/cm2) (KG/CM2)
1 15 15 60 31406 2.326 .35 48
2 2023-03-18 2023-09-25 7 15 15 60 31386 2325 41 56 50
3 15 15 60 30381 2.250 35 a8
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Concrete Cubes Compressive Strenth

SleaSall dgand 3l 0,801

Code SAM-CP 098
Cement Content / Type 420 / opc From 66+561.60
Characteristic Strength LOCATION
(KG/CM 2) at 28 days 400 kg/cm2 To 66+489.60
Test Results & Calculations :
Weight | Deniste Compressive strenth Average
d MIXER
No Casting Date Test Date Age [ days) (KG) | (r/m3) Load (KN) (KG/CM2) (KG/CM2)
1 A 8539 2.530 1130 512
2 18/9/2023 16/10/2023 28 A 8320 2.465 1241 562 522
3 A 8451 2.504 1086 492
Technical Report About Flexture Strength
sl dgd (2a)1 o yall
Required Strength KG/CM2
Admixture Type masterglenium 118 | q gth KG/ | 43 |At 28 Days
[ Cement Content/Type | 420 KG/M2 / CEMI 42.5N
Test Results : = _
= Dimentions Denisty |The Flexture load Flexture Average
No Casting Date Test Date Age ( days) Hight | Width o Weight (GM/CM3) (KN) Strength (KG/CM2)
1 15 15 60 31394 2325 56 76
2 18/9/2023 16/10/2023 28 15 15 60 31866 2360 59 80 77
3 15 15 60 32351 2.3% 55 75
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Concrete Design Level ] _ _
Stati Cap at Left Side PG Right Side Cap at
aton
-13.00 -11.75 -7.75 -3.75 0 0.25 1.50
66+561.60 83.008 82.933 83.013 83.093 83.168 83.173 83,298
Floa™ ool {-
66+566.40 82.990 82.915 82.995 83.075 83.150 83.155 83.280
I -t ¥ 7 I‘ 10 {' F—
66+571.20 82.971 82.896 82.976 83.056 83.131 83.136 83.261
I
3 » oo '+')’ =25 t_-:,
66+576.00 82,952 82.877 82.957 /a;,gg \ 83.112 83.117 83.242
3 ) -
[ L “ 3 L o
66+580.80 82.931 82856 ™ 82936 83.016 83.091 83.096 83.221
P,
(.o J “+,00F
66+585.60 82911 \Ez.’aas/ 82.916 82.996 83.071 83.076 83.201
P ; . -~
"‘,-' 1 A b Yino L -"t",?!‘;l__;
66+590.40 82.890 82.815 82.895 82.975 83.050 83.055 83.180
- a - " . - 1 , [_‘
1 )| - b [emr 30 .f, -t D &) O
66+595.20 82.870 82.795 82.875 82.955 83.030 83.035 83.160
ot o / > | o0, b
66+600.00 82.850 82.775 82.855 82.935 83.010 83.015 83.140
t = I /
-4 L ] el A =R e (S
66+604.80 82.829 82.754 82.834 82.914 82.989 82.994 83.119
F i ™
“tooU)] ¢ o0
66+609.60 82,809 82.734 82.814 82.894 82.969 82.974 83.099
<) 0 "/ 5 0k |4 c-:c”-&;, "T,- o j‘
66+614.40 82,788 82.713 82.793 82.873 82,948 82.953 83,078
.{. 4 s ¥ ) b ﬂ}} e e g
66+619.20 82.768 82,693 82.773 82.853 82.928 82.933 83.058
besi L 100V i T r,_:'
66+624.00 82.747 82,672 82.752 82.832 82.907 82.912 83.037
i g
""&‘; LS '+1""-"Z "?'_/o.: l'_) A 00 T,j}
66+628.80 82,727 82,652 82.732 82.812 82.887 82.892 83.017
"'i",v o8 s Z- i L t’_ S
66+633.60 82.707 82.632 82.712 82.792 82.867 82.872 82.997
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. Cap at Left Side PG Right Side Cap at
Station 13.00 = 1.50
=15, -11.75 /—Z.ZF 5 -3.75 0 0.25 o
e ~ I e “
B o 4002
66+638.40 82.686 82.611 82.691 82.771 82.846 82 82.976
Sy
- I
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Ayeol | € et -, eoh
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Concrete Cubes Compressive Strenth

SlaSoll dgad (Sl 3,831

Code SAM-CP 099
Cement Content / Type 450 f opc From 66+652.80
LOCATION
Characteristic Strenth
(KG/CM 2) at 28 days 400 kg/cm2 To 66+561.60
Test Results ulations :
. Weight | Deniste = Average
Dat Test Dat Age (d MIXER Load (KN
No Casting Date est Date e ( days) ®a) | (m3) ad (KN) (KG/CM2)
1 A 8529 2527 895 405
2 2023-08-19 2023-09-26 7 A 8542 2531 1035 469 - 426
3 ) A 8534 2529 890 403
Technical Report About Flexture Strength
elised| dg=d 2all yopddl
! Required Strength KG/CM2 | 43 At 28 Days
Admixture Type masterglenium 118
I Cement Content/Type | 420 KG/M2 / CEMI 42.5N
Test Results :
it : Denisty | The Flexture load| Flexture Strength A
d nis exture loa exture stren verage
No Casting Date Test Date Age ( days) v ] i | Weight (GM/cM3) (KN) (KG/cM2) (K6/cM2)
1 15 15 60 31162 2.308 35 a8
2 2023-09-19 2023-09-26 7 15 15 60 29911 2.216 47 64 57
3 15 15 60 29939 2218 43 58
KJ&H Bager Ludige

bl Sl pudiga
/e

14
Z /e
/( A "%ﬁ7
% [ sl

: S
) -




SAMCO

EGYPT

IKIK

ENGINEERING CONSULTING OFFICE
i gll §yloisiantll caiball
Jais alls Ll

ol Jaill g bl g oplall A1

(GARBLT)

Zalallud|

(daid dads- ) (paloodI M (o3 @5+ Jghas gflabuw (Ve ) JI(-To40 -+ ) 50 @5 VY0 Jghas cpaalall - 9 kaill (5319 31y daigiy gl 9 dus

Concrete Cubes Compressive Strenth

OlaSall dgad (aa)l 4 483
Code SAM-CP 099
Cement Content / Type 420/ opc From 66+652.80
Characteristic Strength LOCATION
(KG/CM 2) at 28 days 400 kg/cm2 To 66+561.60
Test Results & Calculations :
- Weight | Deniste Compressive strenth Average
N Casting Dat Test Dat d MIXER Load (KN
o asting Date est Date Age ( days) KG) | (r/m3) oad (KN} (KG/CM2) (KG/CM2)
1 A 8542 2,531 1158 525
2 15/9/2023 17/10/2023 28 A 8386 2.485 1126 510 501
3 A 8352 2.475 1033 468
Technical Report About Flexture Strength
el dged (adl g yasl
Admixture Type |  masterglenium 118 |_Required Strength KG/CM2 | 43 [At28 Days |
| CementContent/Type [ 420 KG/M2/CEMI42.5N |
Test Results :
Dimentions . Denisty | The Flexture load ~ Flexture Average
s caninm g Age (days) ikt T width | Span B | (Gm/cm3) (KN) Strength (KG/CM2)
1 15 15 60 31680 2,347 59 80
2 19/9/2023 17/10/2023 28 15 15 60 31190 2,310 48 65 75
3 15 15 60 32328 2.395 59 80
UL oSl putige AT B3ger yudiga
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